
Code:

Series: S-0225

JULY/2025

0501094145

ROMPTHOR 550 ADVANCED LINEAR - 3RD POINT
ROMPTHOR 550 ADVANCED LINEAR - 3º PONTO

SUBSOILER PLOW

Revision: 00

Revision Date:



Code DescriptionWorking Width

0101300016 ROMPTHOR 550 ADVANCED 3P 10HRA LINEAR DC RS S-0225

0101300017 ROMPTHOR 550 ADVANCED 3P 11HRA LINEAR DC RS S-0225

0101300018 ROMPTHOR 550 ADVANCED 3P 12HRA LINEAR DC RS S-0225

0101300010 ROMPTHOR 550 ADVANCED 3P 4HRA LINEAR DC RS S-0225

0101300011 ROMPTHOR 550 ADVANCED 3P 5HRA LINEAR DC RS S-0225

0101300012 ROMPTHOR 550 ADVANCED 3P 6HRA LINEAR DC RS S-0225

0101300013 ROMPTHOR 550 ADVANCED 3P 7HRA LINEAR DC RS S-0225

0101300014 ROMPTHOR 550 ADVANCED 3P 8HRA LINEAR DC RS S-0225

0101300015 ROMPTHOR 550 ADVANCED 3P 9HRA LINEAR DC RS S-0225



ASSY FRAME - 4/5H ............................... 10909097482

ASSY FRAME 6/7/8/9/10/11/12 ............................... 20909097483

ASSY FRAME - 4H ............................... 30531047600

ASSY FRAME - 5H ............................... 40531047620

ASSY FRAME - 6H ............................... 50531047080

ASSY FRAME 7H ............................... 60531047063

ASSY FRAME - 8H ............................... 70531047084

ASSY FRAME -9H ............................... 80531047091

ASSY FRAME -10H ............................... 90531047088

ASSY FRAME - 11H ............................... 100531047095

ASSY FRAME - 12H ............................... 110531047097

94" CAGE ROLLER ............................... 120531042303

3310 CAGE ROLLER ASSEMBLY ............................... 130531046912

70" CAGE ROLLER ............................... 140531042216

102" CAGE ROLLER ............................... 150531046315

82" CAGE ROLLER ............................... 160531044199

BREAK ROLLER ............................... 170521044951

SUBSOILER ROD ............................... 180531047289

AUTOMATIC RESET ROD ............................... 190541054109

BREAKER ROLLER ARM ASSY ............................... 200531046757

MANUAL CANISTER ASSY ............................... 210541058168

BLADE DISC ASSY ............................... 220541057289

DISC BLADE SUPPORT ............................... 230541057305

COULTER BLADE BOX ............................... 240541057300

DISC BLADE HUB WITHOUT DISC ............................... 250511056909

REAR WHEEL LEFT ............................... 260531047393

REAR WHEEL RIGHT ............................... 270531046748

R 1.3/4 UN 7 FPP 395 EXTENDER ASSY ............................... 280531056855

STUB SHAFT HUB ASSY ............................... 290501051634

CARRYING WHEEL HUB ............................... 300501051142



ROMPTHOR 550 ADVANCED LINEAR - 3RD POINT Page 1

0909097482ASSY FRAME - 4/5H

03

15

18

16

10

09

08

19

01

02

04

05

13

20

12
22

23
20

14

07

24

17

26

25

21
20

06

11

04  05Item Code Description See page

01 0531047600 01  00ASSY FRAME - 4H 3

02 0531047620 00  01ASSY FRAME - 5H 4

03 0531047289 01  01SUBSOILER ROD 18

04 0531042303 01  0094" CAGE ROLLER 12

05 0531046912 00  013310 CAGE ROLLER ASSEMBLY 13

06 0501418350 01  01TOP SHAFT HITCH

07 0531046757 02  02BREAKER ROLLER ARM ASSY 20

08 0521065143 02  02ADJUSTABLE  FLANGE

09 0571016880 02  02FIXER FLANGE ADJUSTABLE PLATE

10 0541012277 02  02 HITCH AXLE

11 0541058168 01  01MANUAL CANISTER ASSY 21

12 0541057289 04  05BLADE DISC ASSY 22

13 0501010679 02  02FLAT WASHER 

14 0511019776 02  02FLAT WASHER

15 0503012729 08  083/4" X 6-3/4" BOLT                 

16 0503010023 08  08SPRING WASHER 3/4"

17 0503010014 08  08HEX NUT 3/4" ZN G.5 (HEAVY) UNC 

18 0511015255 08  08FLAT WASHER 

19 0503010073 05  053/8" X 3.1/2" SPLIT PIN

20 0503010534 04  043/8" X 2.1/2" SPLIT PIN

21 0591012501 01  01FLAT WASHER 45,50 X 80 X 6,30

22 0501418349 02  02UPPER HITCH AXLE

23 0501017779 02  02FLAT WASHER 32 X 60 X 4,75

24 0541012279 02  02SLEEVE 36,7 X 50 X 120 A

25 0531047393 01  01REAR WHEEL LEFT 26

26 0531046748 01  01REAR WHEEL RIGHT 27



ROMPTHOR 550 ADVANCED LINEAR - 3RD POINT Page 2

0909097483ASSY FRAME 6/7/8/9/10/11/12

33
31

3130

16

34

08

20

09
10
11
14 10

12
13

09
10
11
1401/04

02/05
03/06
07

32

22

35

27

19

18 24

29

17

15

25

28

26

23
30

21

06  07  08  09  10  11  12Item Code Description See page

01 0531047080 01  00  00  00  00  00  00ASSY FRAME - 6H 5

02 0531047063 00  01  00  00  00  00  00ASSY FRAME 7H 6

03 0531047084 00  00  01  00  00  00  00ASSY FRAME - 8H 7

04 0531047091 00  00  00  01  00  00  00ASSY FRAME -9H 8

05 0531047088 00  00  00  00  01  00  00ASSY FRAME -10H 9

06 0531047095 00  00  00  00  00  01  00ASSY FRAME - 11H 10

07 0531047097 00  00  00  00  00  00  01ASSY FRAME - 12H 11

08 0541012277 02  02  02  02  02  02  02HITCH AXLE

09 0531042216 02  00  00  02  00  00  0070" CAGE ROLLER 14

10 0531042303 00  02  00  00  00  03  0094" CAGE ROLLER 12

11 0531046315 00  00  02  00  00  00  00102" CAGE ROLLER 15

12 0531044199 00  00  00  01  00  00  0082" CAGE ROLLER 16

13 0531046912 00  00  00  00  02  00  013310 CAGE ROLLER ASSEMBLY 13

14 0521044951 00  00  00  00  00  00  02BREAK ROLLER 17

15 0531047289 06  07  08  09  10  11  12SUBSOILER ROD 18

16 0501418350 01  01  01  01  01  01  01TOP SHAFT HITCH

17 0531046757 04  04  04  06  04  06  06BREAKER ROLLER ARM ASSY 20

18 0521065143 02  02  02  02  02  02  02ADJUSTABLE  FLANGE

19 0571016880 02  02  02  02  02  02  02FIXER FLANGE ADJUSTABLE PLATE

20 0541012279 02  02  02  02  02  02  02SLEEVE 36,7 X 50 X 120 A

21 0541058168 01  01  01  01  01  01  01MANUAL CANISTER ASSY 21

22 0541057289 06  07  08  09  10  11  12BLADE DISC ASSY 22

23 0501010679 02  02  02  02  02  02  02FLAT WASHER 

24 0511019776 02  02  02  02  02  02  02FLAT WASHER

25 0503012729 08  08  08  08  08  08  083/4" X 6-3/4" BOLT                 

26 0503010023 08  08  08  08  08  08  08SPRING WASHER 3/4"

27 0503010014 08  08  08  08  08  08  08HEX NUT 3/4" ZN G.5 (HEAVY) UNC 

28 0511015255 08  08  08  08  08  08  08FLAT WASHER 

29 0503010073 05  05  05  05  05  05  053/8" X 3.1/2" SPLIT PIN

30 0503010534 04  04  04  06  04  06  063/8" X 2.1/2" SPLIT PIN

31 0591012501 01  01  01  01  01  01  01FLAT WASHER 45,50 X 80 X 6,30

32 0501418349 02  02  02  02  02  02  02UPPER HITCH AXLE



ROMPTHOR 550 ADVANCED LINEAR - 3RD POINT Page 2

0909097483ASSY FRAME 6/7/8/9/10/11/12

06  07  08  09  10  11  12Item Code Description See page

33 0501017779 02  02  02  02  02  02  02FLAT WASHER 32 X 60 X 4,75

34 0531047393 01  01  01  01  01  01  01REAR WHEEL LEFT 26

35 0531046748 01  01  01  01  01  01  01REAR WHEEL RIGHT 27



ROMPTHOR 550 ADVANCED LINEAR - 3RD POINT Page 3

0531047600ASSY FRAME - 4H

06/07

08/09

13

10/11

14
12

02

01

04
05

03

QTItem Code Description See page

01 0541060301 01FRAME 4H

02 0541061183 02EXTENSION

03 0501010276 20BOLT

04 0503014182 20SELF-ADJUSTING NUT 

05 0501016545 20FLAT WASHER

06 0503037556 02ADHESIVE LABEL ROMPTHOR

07 0503033795 02TATU LOGO DECAL

08 0503031803 01IMPORTANT DECAL

09 0503034499 01HOSE IDENTIFICATION DECAL

10 0503031827 01DAILY LUBRICATION AND RETIGHTENING DECAL

11 0503031428 01ATTENTION READ MANUAL DECAL

12 0503034003 0161 X 118 SERIAL NUMBER TAG

13 0503013229 06REFLECTIVE SIDE BAND

14 0503010001 04RIVET 3,2 X 5,5



ROMPTHOR 550 ADVANCED LINEAR - 3RD POINT Page 4

0531047620ASSY FRAME - 5H

08

02/03

04/05

14

06/07

09

01

10

12
13

11

QTItem Code Description See page

01 0541060585 01FRAME -5H

02 0503037556 02ADHESIVE LABEL ROMPTHOR

03 0503033795 02TATU LOGO DECAL

04 0503031803 01IMPORTANT DECAL

05 0503034499 01HOSE IDENTIFICATION DECAL

06 0503031827 01DAILY LUBRICATION AND RETIGHTENING DECAL

07 0503031428 01ATTENTION READ MANUAL DECAL

08 0503034003 0161 X 118 SERIAL NUMBER TAG

09 0503010001 04RIVET 3,2 X 5,5

10 0541061183 02EXTENSION

11 0501010276 20BOLT

12 0503014182 20SELF-ADJUSTING NUT 

13 0501016545 20FLAT WASHER

14 0503013229 06REFLECTIVE SIDE BAND



ROMPTHOR 550 ADVANCED LINEAR - 3RD POINT Page 5

0531047080ASSY FRAME - 6H

04
05

03

01

06/07

08/09

13

10/11

14
12

02

QTItem Code Description See page

01 0541060301 01FRAME 4H

02 0541060300 02FRAME 825  EXTENSION

03 0501010276 20BOLT

04 0503014182 20SELF-ADJUSTING NUT 

05 0501016545 20FLAT WASHER

06 0503037556 02ADHESIVE LABEL ROMPTHOR

07 0503033795 02TATU LOGO DECAL

08 0503031803 01IMPORTANT DECAL

09 0503034499 01HOSE IDENTIFICATION DECAL

10 0503031827 01DAILY LUBRICATION AND RETIGHTENING DECAL

11 0503031428 01ATTENTION READ MANUAL DECAL

12 0503034003 0161 X 118 SERIAL NUMBER TAG

13 0503013229 06REFLECTIVE SIDE BAND

14 0503010001 04RIVET 3,2 X 5,5



ROMPTHOR 550 ADVANCED LINEAR - 3RD POINT Page 6

0531047063ASSY FRAME 7H

01

12

06/07

08/09

13

10/11

14

02

04
05

03

QTItem Code Description See page

01 0541060585 01FRAME -5H

02 0541060300 02FRAME 825  EXTENSION

03 0501010276 20BOLT

04 0503014182 20SELF-ADJUSTING NUT 

05 0501016545 20FLAT WASHER

06 0503037556 02ADHESIVE LABEL ROMPTHOR

07 0503033795 02TATU LOGO DECAL

08 0503031803 01IMPORTANT DECAL

09 0503034499 01HOSE IDENTIFICATION DECAL

10 0503031827 01DAILY LUBRICATION AND RETIGHTENING DECAL

11 0503031428 01ATTENTION READ MANUAL DECAL

12 0503034003 0161 X 118 SERIAL NUMBER TAG

13 0503013229 06REFLECTIVE SIDE BAND

14 0503010001 04RIVET 3,2 X 5,5



ROMPTHOR 550 ADVANCED LINEAR - 3RD POINT Page 7

0531047084ASSY FRAME - 8H

01

02 06/07

08/09

13

10/11

14

04
05

03

12

QTItem Code Description See page

01 0541060301 01FRAME 4H

02 0541060580 02EXTENSION

03 0501010276 20BOLT

04 0503014182 20SELF-ADJUSTING NUT 

05 0501016545 20FLAT WASHER

06 0503037556 02ADHESIVE LABEL ROMPTHOR

07 0503033795 02TATU LOGO DECAL

08 0503031803 01IMPORTANT DECAL

09 0503034499 01HOSE IDENTIFICATION DECAL

10 0503031827 01DAILY LUBRICATION AND RETIGHTENING DECAL

11 0503031428 01ATTENTION READ MANUAL DECAL

12 0503034003 0161 X 118 SERIAL NUMBER TAG

13 0503013229 06REFLECTIVE SIDE BAND

14 0503010001 04RIVET 3,2 X 5,5



ROMPTHOR 550 ADVANCED LINEAR - 3RD POINT Page 8

0531047091ASSY FRAME -9H

04
05

03

12

06/07

08/09

13

10/11

14

01

02

QTItem Code Description See page

01 0541060585 01FRAME -5H

02 0541060575 02EXTENSION

03 0501010276 20BOLT

04 0503014182 20SELF-ADJUSTING NUT 

05 0501016545 20FLAT WASHER

06 0503037556 02ADHESIVE LABEL ROMPTHOR

07 0503033795 02TATU LOGO DECAL

08 0503031803 01IMPORTANT DECAL

09 0503034499 01HOSE IDENTIFICATION DECAL

10 0503031827 01DAILY LUBRICATION AND RETIGHTENING DECAL

11 0503031428 01ATTENTION READ MANUAL DECAL

12 0503034003 0161 X 118 SERIAL NUMBER TAG

13 0503013229 06REFLECTIVE SIDE BAND

14 0503010001 04RIVET 3,2 X 5,5



ROMPTHOR 550 ADVANCED LINEAR - 3RD POINT Page 9

0531047088ASSY FRAME -10H

06/07

08/09

13

10/11

14

04
05

03

02

12

01

QTItem Code Description See page

01 0541060301 01FRAME 4H

02 0541060573 02EXTENSION

03 0501010276 20BOLT

04 0503014182 20SELF-ADJUSTING NUT 

05 0501016545 20FLAT WASHER

06 0503037556 02ADHESIVE LABEL ROMPTHOR

07 0503033795 02TATU LOGO DECAL

08 0503031803 01IMPORTANT DECAL

09 0503034499 01HOSE IDENTIFICATION DECAL

10 0503031827 01DAILY LUBRICATION AND RETIGHTENING DECAL

11 0503031428 01ATTENTION READ MANUAL DECAL

12 0503034003 0161 X 118 SERIAL NUMBER TAG

13 0503013229 06REFLECTIVE SIDE BAND

14 0503010001 04RIVET 3,2 X 5,5



ROMPTHOR 550 ADVANCED LINEAR - 3RD POINT Page 10

0531047095ASSY FRAME - 11H 

01

12

06/07

08/09

13

10/11

14

04
05

03

02

QTItem Code Description See page

01 0541060585 01FRAME -5H

02 0541060574 02EXTENSION

03 0501010276 20BOLT

04 0503014182 20SELF-ADJUSTING NUT 

05 0501016545 20FLAT WASHER

06 0503037556 02ADHESIVE LABEL ROMPTHOR

07 0503033795 02TATU LOGO DECAL

08 0503031803 01IMPORTANT DECAL

09 0503034499 01HOSE IDENTIFICATION DECAL

10 0503031827 01DAILY LUBRICATION AND RETIGHTENING DECAL

11 0503031428 01ATTENTION READ MANUAL DECAL

12 0503034003 0161 X 118 SERIAL NUMBER TAG

13 0503013229 06REFLECTIVE SIDE BAND

14 0503010001 04RIVET 3,2 X 5,5



ROMPTHOR 550 ADVANCED LINEAR - 3RD POINT Page 11

0531047097ASSY FRAME - 12H

06/07

08/09

13

10/11

14
12

01

04
05

03

02

QTItem Code Description See page

01 0541060301 01FRAME 4H

02 0541060570 02LATERAL EXTENSION 4H

03 0501010276 20BOLT

04 0503014182 20SELF-ADJUSTING NUT 

05 0501016545 20FLAT WASHER

06 0503037556 02ADHESIVE LABEL ROMPTHOR

07 0503033795 02TATU LOGO DECAL

08 0503031803 01IMPORTANT DECAL

09 0503034499 01HOSE IDENTIFICATION DECAL

10 0503031827 01DAILY LUBRICATION AND RETIGHTENING DECAL

11 0503031428 01ATTENTION READ MANUAL DECAL

12 0503034003 0161 X 118 SERIAL NUMBER TAG

13 0503013229 06REFLECTIVE SIDE BAND

14 0503010001 04RIVET 3,2 X 5,5



ROMPTHOR 550 ADVANCED LINEAR - 3RD POINT Page 12

053104230394" CAGE ROLLER

08

08A

08B

08C

08D

02

03

09

01

03
02

16

15

06
05

04

01

07

21

22

20

14

18

17

11
10

12

19

13

QTItem Code Description See page

01 1902010835 041-1/4" EXTERNAL AXLE WASHER 

02 0501810087 04NUT - 1.1/4 UNC 7FPP (SEXT.2)    SA

03 0501010455 041.1/4" NUT LOCK

04 0503810060 041/2 NC S SA NUT

05 0501810161 04SCREW 1/2 UNC X 1.1/4 C S  G.2

06 0503011440 04SPRING WASHER

07 0501046922 02AGRICULTURAL BEARING DM OL 7 X 1.1/4
IMPLEMENT

08 0501058802 045/8 UNC X 2.3/4 BOLT ASSY

08A 0503015154 045/8" X 2.3/4" BOLT

08B 0501010947 045/8 NUT LOCK

08C 0501012140 04FLAT WASHER 16,50 X 40 X 4,00 ZN

08D 0503010013 08HEX NUT 5/8 UNC G.5 ZN 

09 0531018575 02WASHER CONCAVE

10 0503010013 04HEX NUT 5/8 UNC G.5 ZN 

11 0503011445 04SPRING WASHER

12 0503810232 04BOLT

13 0521065253 02ROLLER FIXER

14 0503010013 08HEX NUT 5/8 UNC G.5 ZN 

15 0571017230 02FIXER PLATE

16 0501010752 021.1/4 X 500 AXLE

17 0501013867 08BOLT 5/8" UNC X 6 CS G.5 ZN

18 0503010027 08SPRING WASHER 5/8"

19 0503010002 02GREASE FITTING 1800 

20 0521062673 01BRACKET MOBILE FIXER ROLLER

21 0531063760 012390 ROLLER

22 0531063761 012430 ROLLER SUPPORT



ROMPTHOR 550 ADVANCED LINEAR - 3RD POINT Page 13

05310469123310 CAGE ROLLER ASSEMBLY 

08

08A

08B

08C

08D

02

03

09

01

03
02

07

21

22

20

14

18

17

06
05

04

01

16

15

19

13

11
10

12

23

QTItem Code Description See page

01 1902010835 041-1/4" EXTERNAL AXLE WASHER 

02 0501810087 04NUT - 1.1/4 UNC 7FPP (SEXT.2)    SA

03 0501010455 041.1/4" NUT LOCK

04 0503810060 041/2 NC S SA NUT

05 0501810161 04SCREW 1/2 UNC X 1.1/4 C S  G.2

06 0503011440 04SPRING WASHER

07 0501046922 02AGRICULTURAL BEARING DM OL 7 X 1.1/4
IMPLEMENT

08 0501058802 045/8 UNC X 2.3/4 BOLT ASSY

08A 0503015154 045/8" X 2.3/4" BOLT

08B 0501010947 045/8 NUT LOCK

08C 0501012140 04FLAT WASHER 16,50 X 40 X 4,00 ZN

08D 0503010013 08HEX NUT 5/8 UNC G.5 ZN 

09 0531018575 02WASHER CONCAVE

10 0503010013 04HEX NUT 5/8 UNC G.5 ZN 

11 0503011445 04SPRING WASHER

12 0503810232 04BOLT

13 0521065253 02ROLLER FIXER

14 0503010013 08HEX NUT 5/8 UNC G.5 ZN 

15 0571017230 02FIXER PLATE

16 0501010752 021.1/4 X 500 AXLE

17 0501013867 08BOLT 5/8" UNC X 6 CS G.5 ZN

18 0503010027 08SPRING WASHER 5/8"

19 0503010002 02GREASE FITTING 1800 

20 0521062673 01BRACKET MOBILE FIXER ROLLER

21 0541060584 013310 CAGE ROLLER

22 0541060583 013162 CAGE ROLLER SUPPORT

23 0503013229 06REFLECTIVE SIDE BAND



ROMPTHOR 550 ADVANCED LINEAR - 3RD POINT Page 14

053104221670" CAGE ROLLER

19

13

11
10

12

16

15

08

08A

08B

08C

08D

02

03

09

01

03
02

06
05

04

01

07

21

22

20

14

18

17

23

QTItem Code Description See page

01 0502010835 041-1/4" EXTERNAL AXLE WASHER        

02 0501010087 041.1/4" NUT

03 0501010455 041.1/4" NUT LOCK

04 0503010060 04HEX NUT 1/2 UNC G.5 ZN

05 0501010161 04BOLT 1/2'' UNC X 1.1/4'' C S  G.2 ZN

06 0503011440 04SPRING WASHER

07 0501046922 02AGRICULTURAL BEARING DM OL 7 X 1.1/4
IMPLEMENT

08 0501058802 045/8 UNC X 2.3/4 BOLT ASSY

08A 0503015154 045/8" X 2.3/4" BOLT

08B 0501010947 045/8 NUT LOCK

08C 0501012140 04FLAT WASHER 16,50 X 40 X 4,00 ZN

08D 0503010013 08HEX NUT 5/8 UNC G.5 ZN 

09 0531018575 02WASHER CONCAVE

10 0503010013 04HEX NUT 5/8 UNC G.5 ZN 

11 0503011445 04SPRING WASHER

12 0503010232 04BOLT 5/8" X 1.3/4"

13 0521065253 02ROLLER FIXER

14 0503010013 08HEX NUT 5/8 UNC G.5 ZN 

15 0571017230 02FIXER PLATE

16 0501010752 021.1/4 X 500 AXLE

17 0501013867 08BOLT 5/8" UNC X 6 CS G.5 ZN

18 0503010027 08SPRING WASHER 5/8"

19 0503010002 02GREASE FITTING 1800 

20 0521062673 01BRACKET MOBILE FIXER ROLLER

21 0531063661 011890 ROLLER

22 0531063662 011830 ROLLER SUPPORT

23 0503013229 06REFLECTIVE SIDE BAND



ROMPTHOR 550 ADVANCED LINEAR - 3RD POINT Page 15

0531046315102" CAGE ROLLER

06
05

04

01

07

21

22

20

14

18

17

08

08A

08B

08C

08D

02

03

09

01
03

02

11
10

12

19

13

16

15

23

23

QTItem Code Description See page

01 0502010835 041-1/4" EXTERNAL AXLE WASHER        

02 0501010087 041.1/4" NUT

03 0501010455 041.1/4" NUT LOCK

04 0503010060 04HEX NUT 1/2 UNC G.5 ZN

05 0501010161 04BOLT 1/2'' UNC X 1.1/4'' C S  G.2 ZN

06 0503011440 04SPRING WASHER

07 0501046922 02AGRICULTURAL BEARING DM OL 7 X 1.1/4
IMPLEMENT

08 0501058802 045/8 UNC X 2.3/4 BOLT ASSY

08A 0503015154 015/8" X 2.3/4" BOLT

08B 0501010947 015/8 NUT LOCK

08C 0501012140 01FLAT WASHER 16,50 X 40 X 4,00 ZN

08D 0503010013 02HEX NUT 5/8 UNC G.5 ZN 

09 0531018575 02WASHER CONCAVE

10 0503010013 04HEX NUT 5/8 UNC G.5 ZN 

11 0503011445 04SPRING WASHER

12 0503010232 04BOLT 5/8" X 1.3/4"

13 0521065253 02ROLLER FIXER

14 0503010013 08HEX NUT 5/8 UNC G.5 ZN 

15 0571017230 02FIXER PLATE

16 0501010752 021.1/4 X 500 AXLE

17 0501013867 08BOLT 5/8" UNC X 6 CS G.5 ZN

18 0503010027 08SPRING WASHER 5/8"

19 0503010002 02GREASE FITTING 1800 

20 0521062673 01BRACKET MOBILE FIXER ROLLER

21 0531067636 012600 ROLLER

22 0531069405 012642 ROLLER SUPPORT

23 0503013229 06REFLECTIVE SIDE BAND



ROMPTHOR 550 ADVANCED LINEAR - 3RD POINT Page 16

053104419982" CAGE ROLLER

08

08A

08B

08C

08D

02

03

09

01

03
02

16

15

06
05

04

01

07

21

22

20

14

18

17

11
10

12

19

13

QTItem Code Description See page

01 0502010835 041-1/4" EXTERNAL AXLE WASHER        

02 0501010087 041.1/4" NUT

03 0501010455 041.1/4" NUT LOCK

04 0503010060 04HEX NUT 1/2 UNC G.5 ZN

05 0501010161 04BOLT 1/2'' UNC X 1.1/4'' C S  G.2 ZN

06 0503011440 04SPRING WASHER

07 0501046922 02AGRICULTURAL BEARING DM OL 7 X 1.1/4
IMPLEMENT

08 0501058802 045/8 UNC X 2.3/4 BOLT ASSY

08A 0503015154 045/8" X 2.3/4" BOLT

08B 0501010947 045/8 NUT LOCK

08C 0501012140 04FLAT WASHER 16,50 X 40 X 4,00 ZN

08D 0503010013 08HEX NUT 5/8 UNC G.5 ZN 

09 0531018575 02WASHER CONCAVE

10 0503010013 04HEX NUT 5/8 UNC G.5 ZN 

11 0503011445 04SPRING WASHER

12 0503010232 04BOLT 5/8" X 1.3/4"

13 0521065253 02ROLLER FIXER

14 0503010013 08HEX NUT 5/8 UNC G.5 ZN 

15 0571017230 02FIXER PLATE

16 0501010752 021.1/4 X 500 AXLE

17 0501013867 08BOLT 5/8" UNC X 6 CS G.5 ZN

18 0503010027 08SPRING WASHER 5/8"

19 0503010002 02GREASE FITTING 1800 

20 0521062673 01BRACKET MOBILE FIXER ROLLER

21 0531065457 012090 ROLLER

22 0531065454 012130 ROLLER SUPPORT



ROMPTHOR 550 ADVANCED LINEAR - 3RD POINT Page 17

0521044951BREAK ROLLER 

07

13

12B

12D

12

18

12A

10

12C

17

12A

17

12
13
10

07

0215

02

11

09

15

13

10
08

18

12D

07

12C

12B

01

01

13
10

07

19

16

05

05

04

22

03

21

20

16

14

14

06

06

06

05

06

03

03

03

05

04

QTItem Code Description See page

01 0501046922 02AGRICULTURAL BEARING DM OL 7 X 1.1/4
IMPLEMENT

012A 0503015154 015/8" X 2.3/4" BOLT

012B 0501010947 015/8 NUT LOCK

012C 0501012140 01FLAT WASHER 16,50 X 40 X 4,00 ZN

012D 0503010013 02HEX NUT 5/8 UNC G.5 ZN 

02 0531018575 02WASHER CONCAVE

03 1902010835 041-1/4" EXTERNAL AXLE WASHER 

04 0501010752 021.1/4 X 500 AXLE

05 0501010087 041.1/4" NUT

06 0501010455 041.1/4" NUT LOCK

07 0503010060 04HEX NUT 1/2 UNC G.5 ZN

08 0503010013 04HEX NUT 5/8 UNC G.5 ZN 

09 0503011445 04SPRING WASHER

10 0501010161 04BOLT 1/2'' UNC X 1.1/4'' C S  G.2 ZN

11 0503010232 04BOLT 5/8" X 1.3/4"

12 0501058802 045/8 UNC X 2.3/4 BOLT ASSY

13 0503011440 04SPRING WASHER

14 0521065253 02ROLLER FIXER

15 0503010013 08HEX NUT 5/8 UNC G.5 ZN 

16 0571017230 02FIXER PLATE

17 0501013867 08BOLT 5/8" UNC X 6 CS G.5 ZN

18 0503010027 08SPRING WASHER 5/8"

19 0503010002 02GREASE FITTING 1800 

20 0521062673 01BRACKET MOBILE FIXER ROLLER

21 0521065479 01DESTROYER ROLLER 2290  

22 0521065480 01BREAK ROLLER SUPPORT

23 0503013229 06REFLECTIVE SIDE BAND



ROMPTHOR 550 ADVANCED LINEAR - 3RD POINT Page 18

0531047289SUBSOILER ROD

18

20

25

21

18

11

13

24

27

14

26

01

18

19

17

28

22

05
04
03

06

04
07

12

23

02

15

08

16

18

18

09

10

QTItem Code Description See page

01 0501010333 021.3/4" NUT

02 0501411994 01ROD BUSHING

03 0503013635 12NUT 1.5/8" 

04 0503010012 08SPRING WASHER 1"

05 0501011445 06FLAT WASHER

06 0521014196 02FLAT WASHER 

07 0503010953 02BOLT 1 UNC X 2 C S   G.5 ZN

08 0501510628 01AXLE WITH HOLE

09 0503010361 01SPRING PIN

10 0531067058 01SPRING GUIDE

11 0541054109 01AUTOMATIC RESET ROD 19

12 0501412023 02SPRING GUIDE ARTICULATION SUPPORT

13 0503036919 02SPRING COMPRESSION  82.4 X 122 X 600 X 19.8

14 0541060979 01SPRING SUPPORT

15 0501010096 023/8" X 2" BOLT

16 0503013357 02SELF-ADJUSTING NUT 3/8"

17 0541060978 01194 COUPLING SHAFT

18 0503012215 055/16" X 2.1/2" SPLIT PIN

19 0541060975 01173 COUPLING SHAFT

20 0541060976 02274 COUPLING SHAFT

21 0541060977 01COUPLING SHAFT

22 0501010171 06BOLT 1 UNC X 3.1/2 C S G.5

23 0502013190 02LEVER

24 0502013189 01LOWER ARM PANTOGRAPH

25 0502013186 01PANTOGRAPH TOP ARM

26 0502013188 01SPRING UPPER GUIDE

27 0502013187 01UPPER ROD SUPPORT

28 0502013185 01LOWER ROD SUPPORT



ROMPTHOR 550 ADVANCED LINEAR - 3RD POINT Page 19

0541054109AUTOMATIC RESET ROD

03

02

02

03

07

01
08

03

02

04

13

12

06

11
09

10

05

QTItem Code Description See page

01 0503013357 01SELF-ADJUSTING NUT 3/8"

02 0503011265 0410MM X 50MM SPRING PIN

03 0503010775 04SPRING PIN             

04 0531068621 01TOP BLADE

05 0531068623 01SUBSOLING TIP

06 0501412008 01TOP BLADE LOCK

07 0531068624 01BIGGER TIP LOCK

08 0531068627 01AUTOMATIC RESET UNDERSOILING ROD

09 0501415575 02SPACER PLATE

10 0503010770 021/2" X 2-1/2" BOLT

11 0503010589 02SELF ADJUSTING NUT 1/2" UNC 

12 0503011179 013/8" X 2-1/4" BOLT

13 0501010984 02FLAT WASHER 10.50 X 27 X 3.00 



ROMPTHOR 550 ADVANCED LINEAR - 3RD POINT Page 20

0531046757BREAKER ROLLER ARM ASSY

09
11

19

01

02

03
04

15

06

03

04

14

13

07

12

14

13 08

21

22

05

05

18
10

17

20

16

QTItem Code Description See page

01 0541060317 01CLOD BREAKER ROLL ARM

02 0521065532 01SPRING ROD

03 0501010059 04NUT 1.5/8

04 0571011377 02SPRING GUIDE SLEEVE

05 0521063151 02TRUNNION LOCK ARTICULATOR SPRING ROD

06 0571011378 01TRUNNION ARTICULATOR SPRING ROD

07 0521062685 01ARTICULATION AXIS

08 0541060316 01CLOD BREAKER ROLL FIXING SUPPORT

09 0521010578 01COUPLING SHAFT 

10 0503010019 02SPRING WASHER 1/2"

11 0503010523 011/4 X 2 SPLIT PIN

12 0521010808 011.4" X 5.8" COUPLING SHAFT 

13 0503012267 025/16" X 3" SPLIT PIN

14 0511019685 02FLAT WASHER 

15 0503031575 01COMPRESSION SPRING

16 0503010002 01GREASE FITTING 1800 

17 0503010920 021/2 UNC X 1.1/2 C S  G.5 ZN BOLT

18 0503010060 02HEX NUT 1/2 UNC G.5 ZN

19 0511015346 01FLAT WASHER

20 0501418516 01FIXING PLATE

21 0503017675 04SCREW

22 0503011075 043/4 UNC LOCK NUT



ROMPTHOR 550 ADVANCED LINEAR - 3RD POINT Page 21

0541058168MANUAL CANISTER ASSY

01

06

05

04

03

02

QTItem Code Description See page

01 0503060100 01SUPPORT INSTRUCTION MANUAL

02 0503010267 01NYLON CLAMP 3.60 X 1.3 X 155 MM

03 0503010363 01BOLT 5/16 UNC X 1 C S G.2 ZN

04 0501010694 01FLAT WASHER 8.50 X 18 X 1.50 ZN

05 0503010179 01LOCK WASHER 5/16 ZN 1K01528

06 0503010337 01NUT 5/16 UNC G.5 ZN



ROMPTHOR 550 ADVANCED LINEAR - 3RD POINT Page 22

0541057289BLADE DISC ASSY 

11

03
18

21

04

06
07

01
12

13

10

09
29

20

17
19

22

05

08

28

23

03
18

04

15

16

14

02

24
25

27

26

QTItem Code Description See page

01 0503012556 021/2" X 1" BOLT                     

02 0501010087 021.1/4" NUT

03 0503014182 02SELF-ADJUSTING NUT 

04 0501010060 021" X 6-1/2" BOLT                   

05 0541057305 01DISC BLADE SUPPORT 23

06 0503019116 02BOLT 5/8 UNC X 2.1/4 C S RT PC G.5 ZN

07 0503010013 02HEX NUT 5/8 UNC G.5 ZN 

08 0541060307 01AXLE WITH BEATER

09 0503034319 01LOCK PIN

10 0541060309 01LEFT UPPER COULTER BLADE ARM

11 0541060310 01RIGHT UPPER COULTER BLADE ARM

12 0503010019 02SPRING WASHER 1/2"

13 0561013871 02FLAT WASHER 13,50 X 50 X 4,75   ZN

14 0501418478 01CRANK GUIDE

15 0541060311 01COULTER BLADE SPRING FORK

16 0503030541 013.4" X 8.0" X 0.8" SPRING          

17 0541057300 01COULTER BLADE BOX 24

18 0511015994 02FLAT WASHER

19 0501418476 01LEFT LOWER COULTER BLADE ARM

20 0501418486 01ARTICULATION SLEEVE

21 0501418487 01SLEEVE

22 0541060481 01LOWER ARM RIGHT

23 0502013196 01SUPPORT

24 0503011075 013/4 UNC LOCK NUT

25 0511017305 01FLAT WASHER

26 0503016525 013/4" X 6" BOLT

27 0501418479 01SLEEVE

28 0521015342 01WASHER SPACER

29 0501012916 01FLAT WASHER 40 X 66 X 4,75 ZN



ROMPTHOR 550 ADVANCED LINEAR - 3RD POINT Page 23

0541057305DISC BLADE SUPPORT

04
01

02

03

06

05

QTItem Code Description See page

01 0503010023 04SPRING WASHER 3/4"

02 0511017305 04FLAT WASHER

03 0501010066 043/4" X 9" BOLT                     

04 0503010014 04HEX NUT 3/4" ZN G.5 (HEAVY) UNC 

05 0502013197 01BODY SUPPORT

06 0541061521 01DISC CLOSING SUPPORT



ROMPTHOR 550 ADVANCED LINEAR - 3RD POINT Page 24

0541057300COULTER BLADE BOX

01

02

QTItem Code Description See page

01 0603029523 0122" X 0.2" FLAT PLAIN DISC 

02 0511056909 01DISC BLADE HUB WITHOUT DISC 25



ROMPTHOR 550 ADVANCED LINEAR - 3RD POINT Page 25

0511056909DISC BLADE HUB WITHOUT DISC

10

06

08
03

11

05

09

08
06

02

07

12

01

04

12

07

13

QTItem Code Description See page

01 0502012793 01DISC HUB

02 0571018047 01DISC BLADE HUB AXLE

03 0503017755 01NUT

04 0502020641 01BLADE DISC FLANGE                  

05 0503013816 065/16" LOCKNUT

06 0571018048 02BACKREST WASHER

07 0521065882 02NILOS SEALING RING

08 0571018049 02DUST CLOAK

09 0581010575 017/8" X 145 BOLT

10 0503018825 065/16 UNC UNC BOLT

11 0501010694 06FLAT WASHER 8.50 X 18 X 1.50 ZN

12 0503016061 02BEARING

13 0511017907 011/8" BSPT X 6 PLUG



ROMPTHOR 550 ADVANCED LINEAR - 3RD POINT Page 26

0531047393REAR WHEEL LEFT

09

08

07

12

02
01

14

15

17

16

03

04

06

05

03

18

04

13
11

10

QTItem Code Description See page

01 0541060289 01REAR WHEELSET FIXING EXTENSION SUPPORT

02 0531056855 01R 1.3/4 UN 7 FPP 395 EXTENDER ASSY 28

03 0501017779 04FLAT WASHER 32 X 60 X 4,75

04 0503011877 040.3" X 2.4" SPRING PIN             

05 0501418398 01ARTICULATION AXLE

06 0591018638 01ARTICULATION SHAFT 31.75 X 177 (HOLE)

07 0503018754 04NUT 1 - 8 UNC - 2B G8

08 0531016049 04FLAT WASHER 27 X 52 X 4,75 ZN

09 0503013935 041 UNC X 9 C S G.8 ZN BOLT

10 0591018636 02SMOOTH WASHER 2. 3/64" X 3 . 11/32" X 5/32" ZN

11 0503010843 020.4" X 3.3" SPRING PIN             

12 0541060291 01REAR WHEELSET FIXING SUPPORT

13 0501418400 01ARTICULATION AXLE

14 0501111405 01LEFT SIDE WHEEL 

15 0501051634 01STUB SHAFT HUB ASSY 29

16 0501011301 011.1/2" UNC 6FPP 2.5/16" NUT

17 0503010010 011/4"  X 2.1/2" SPLIT PIN

18 0503060181 01WHEEL AND TIRE



ROMPTHOR 550 ADVANCED LINEAR - 3RD POINT Page 27

0531046748REAR WHEEL RIGHT

01

14

03

04

06

05
03

04

13
11

10

09

08

07

12

02

16

17

15

18

QTItem Code Description See page

01 0541060289 01REAR WHEELSET FIXING EXTENSION SUPPORT

02 0531056855 01R 1.3/4 UN 7 FPP 395 EXTENDER ASSY 28

03 0501017779 04FLAT WASHER 32 X 60 X 4,75

04 0503011877 040.3" X 2.4" SPRING PIN             

05 0501418398 01ARTICULATION AXLE

06 0591018638 01ARTICULATION SHAFT 31.75 X 177 (HOLE)

07 0503018754 04NUT 1 - 8 UNC - 2B G8

08 0531016049 04FLAT WASHER 27 X 52 X 4,75 ZN

09 0503013935 041 UNC X 9 C S G.8 ZN BOLT

10 0591018636 02SMOOTH WASHER 2. 3/64" X 3 . 11/32" X 5/32" ZN

11 0503010843 020.4" X 3.3" SPRING PIN             

12 0541060291 01REAR WHEELSET FIXING SUPPORT

13 0501418400 01ARTICULATION AXLE

14 0501111406 01RIGHT SIDE WHEEL 

15 0501051634 01STUB SHAFT HUB ASSY 29

16 0501011301 011.1/2" UNC 6FPP 2.5/16" NUT

17 0503010010 011/4"  X 2.1/2" SPLIT PIN

18 0503060181 01WHEEL AND TIRE



ROMPTHOR 550 ADVANCED LINEAR - 3RD POINT Page 28

0531056855R 1.3/4 UN 7 FPP 395 EXTENDER ASSY

06

03

04

01

05

02

06

06

QTItem Code Description See page

01 0531064899 01ADJUSTING NUT R 1.3/4 UN 7 FPP 395

02 0502040568 01R.1-3/4 TURNBUCKLE

03 0502040570 01REGULATOR SPINDLE         

04 0551010782 01RIGHT LOCKNUT R 1.3/4"

05 0551010993 01LEFT LOCKNUT R 1.3/4"

06 0503010002 04GREASE FITTING 1800 



ROMPTHOR 550 ADVANCED LINEAR - 3RD POINT Page 29

0501051634STUB SHAFT HUB ASSY

QTItem Code Description See page

01 0501051142 01CARRYING WHEEL HUB 30

02 0521010821 012.5" X 16.5" AXLE 

03 0501816545 01FLAT WASHER 

04 0503830009 01CASTLE NUT R 1 UNS 14FPP X 22 SA

05 0503010018 015/32" X 1-1/2" SPLIT PIN

06 0502020591 01PROTECTION LID

07 0503011444 04SPRING WASHER  5/16"

08 0503810358 04BOLT 5/16 UNC X 7/8" C S G.5 SA

09 0503010002 01GREASE FITTING 1800 



ROMPTHOR 550 ADVANCED LINEAR - 3RD POINT Page 30

0501051142CARRYING WHEEL HUB

01
01A

01B

01C

04

03

02

QTItem Code Description See page

01 0501110728 01WHEEL HUB

01A 0502011121 01CARRYING WHEEL HUB

01B 0501810127 069/16UNFX1.7/8BOLT

01C 0503810035 069/16 NF CONIC NUT

02 0503010037 0130207 ROLLER BEARING               

03 0503010006 0132210 ROLLER BEARING               

04 0503012928 01SEAL





Technical Publications | Elaboration and Revision

MARINA PEREZ NIZA


